
 
 

 

JEN
BOS

De

NER ARE
SWELL, S

WASTE

Ma
epartment of E

R
400

EA JOINT
SOMERSE

NPDES

EWATER TR

Pre

arc Neville | W
Environmenta
Rachel Carso
0 Market Stre

P: 7
mne

NOVE

T SEWER
ET COUNT

 
S # PA0042

 
 

REATMENT
 

epared By:
 

Water Program
al Protection -
on State Office
et, Harrisburg

717.772.4019
eville@pa.gov

 

EMBER 201
 

R AUTHO
TY, PENNS

2749 

T EVALUATI

m Specialist
- Bureau of C
e Building 
g, PA 17101

v 

17 

ORITY ST
SYLVANIA

ON 

Clean Water 

 

TP 
A 

 



Jenner Area Joint Sewer Authority Wastewater Treatment Evaluation 
 
 

 
Department of Environmental Protection  1        Bureau of Clean Water 

 

 
Executive Summary: 
Jenner Area Joint Sewer Authority (JAJSA) owns and operates a sewage treatment plant (STP) in 
Boswell Borough in Somerset County, Pennsylvania.  The treatment plant employs two package 
secondary treatment units normally operated in contact/stabilization mode.  Design flow and organic 
loading are 0.8 MGD annual average daily flow (AADF) and 1,360 lb/day, respectively.  The treatment 
facility serves the communities of Jennerstown and surrounding boroughs and townships.  The collection 
system has ten pumping stations.  The receiving stream is Quemahoning Creek.   
 
The JAJSA STP recently was assessed civil fines and penalties for effluent quality violations. In a period 
from December 2015 through August 2017 there were eleven fecal coliform and five ammonia-nitrogen 
exceedances.  The violations were chiefly due to the inability of the antiquated contact/stabilization 
wastewater treatment facility to reduce effluent ammonia levels. At this facility, high flows and inadequate 
detention times resulted in partial nitrification (nitrite ion were combining with chlorine disinfectant used to 
kill fecal coliform bacteria to produce chemically inert compounds (HCl or NaOH, depending on the 
chlorine source.)   The short detention time of contact/stabilization systems generally does not permit the 
formation of sufficient population of Nitrobacter to convert nitrite to nitrate.  
 
During frequent regional inspections of the facility, DEP technical assistance staff from Ebensburg 
evaluated the operation and recommended that use of longer detention time (conversion from 
contact/stabilization to conventional aeration) would achieve nitrification of ammonia waste and put an 
end to nitrite lock in the disinfection system, provided that sufficient alkalinity is maintained within the 
reactors.   During June, the facility operators began converting one of two reactors for conventional 
aeration.  They did this by holing the dividing walls among the three outer ring tanks, contact, 
stabilization, and sludge holding.  They relocated the raw wastewater influent to be closer to the return 
activated sludge line.  This action produced lower ammonium in the effluent, and addition of magnesium 
hydroxide provided alkalinity to control process pH to keep it favorable for nitrification. 
 
DEP staff from Harrisburg installed in-line instrumentation to monitor several treatment parameters, 
beginning in late June.  As the summer progressed, the system was improved by monitoring treatment 
parameters.  Several grinder pumps were installed into the reactor so that operators could provide mixing 
during anoxic periods, when aeration was deactivated.  The anoxic period provided for denitrification in 
the reactor space instead of at the clarifiers.  This improved effluent quality by reducing total nitrogen and 
clarifier solids loss. 
 
The project terminated in October with both reactors having been successfully converted from 
contact/stabilization to biological nitrogen removal. 
 
Summary of Findings: 
Generally, the facility was operating well by the late summer and early autumn.  Addition of hydroxide 
alkalinity improved the performance of BNR by controlling acid formation and reducing the incidence of 
nitrite formation that had interfered with chlorine disinfection.  However, imprecise control of solids and 
aeration did cause high coliform counts in August.  At the close of the project, nitrification and 
denitrification appeared to be functioning optimally. 
 
Lack of long-term solids control due to the reduction of sludge holding space, combined with the 
obsolescence of the coarse-bubble aeration grid, and inclusion of air-lift return sludge pumps all reduced 
the effectiveness of BNR at this facility, resulting in occasional continued fecal coliform test results 
exceeding summertime imax limit.  This problem may be easily resolved by implementing the 
recommendations for further process control. 
 
Operational staff was motivated and well-versed in maintenance of the facility, but the basics of biological 
nutrient removal were relatively new to them.  Ongoing cross-training is recommended to assure 
multiplicity of skills and team depth.  In particular, staff should become practiced in process monitoring 
tests required to maintain and optimize biological nutrient removal.  Many of these tests were 



Jenner Area Joint Sewer Authority Wastewater Treatment Evaluation 
 
 

 
Department of Environmental Protection  2        Bureau of Clean Water 

 

demonstrated during the evaluation, and there are ample sources for staff training available in response 
to licensees’ continuing education requirements. 
 
Recommendations: 
The following recommendations are suggested for maintaining improved process control for nitrogen 
reduction at this facility: 

1. Assure that the facility engineer submit the necessary application for Water Management Part II 
permit amendment to record the process modifications constructed during the summer, including 
both conversion of the reactors from contact/stabilization to conventional and the addition of 
Magnesium hydroxide as an alkalinity supplement. 

2. Have the facility engineer evaluate the new requirements for sludge holding or aerobic digester 
space, and proceed with ensuring permanent changes to the process. 

3. We were informed by the operators that the first phase of reconstruction at this facility would 
include replacement of the existing headworks with rotary fine screening of rags and detritus.  
This should move forward, as comminuted detritus and rags in the downstream treatment units 
have caused pump failures and aeration inefficiencies. 

4. Continue the alkalinity adjustment through the use of magnesium hydroxide to the treatment 
units.  Where exclusive use of magnesium hydroxide may challenge the operating budget, a 
combination of alkalinity supplements such as sodium hydroxide for bulk control and magnesium 
hydroxide for polishing may be more cost-effective.  The facility’s engineer should evaluate this. 

5. Solids concentrations in the two treatment units should be no more than 2,500 mg/L during warm 
weather months.  Problems controlling solids were attributed to lack of digester space after the 
conversion of Unit 1 to conventional aeration; replacing the lost digester capacity should be 
considered sooner than later. 

6. The present system employs air lift pumps to transfer RAS from the clarifier to the biological 
reactors.  During anoxic mixing periods, these pumps do not run, allowing sludge to accumulate.  
Consider using mechanical pumps to provide better control of RAS. 

7. Use of continuous monitoring DO probes to control aeration blower function would reduce excess 
aeration and provide for energy savings. 

8. Continuous monitoring probes for Oxidation/Reduction Potential would permit fine-tuning of the 
oxic/anoxic cycling that is presently controlled exclusively through use of electric timers.  ORP 
probes allow the operators to seek and maintain an optimized period of anoxic mixing, where 
denitrification occurs, without sacrificing the nitrification. 

9. To maintain balanced alkalinity addition, installation of continually-monitoring pH probes in the 
treatment units is recommended.  The operators should monitor mixed liquor pH frequently in 
order to maintain adequate alkalinity buffering; up to using the pH probes to control the alkalinity 
feed system.  Denitrification requires that mixed liquor pH remain above 7.0 s.u. and, ideally, at or 
above 7.5 s.u. 

10. The secondary clarifiers may experience short-circuiting.  Consider having the facility’s consulting 
engineer evaluate the use of baffles or modifying the weirs and launders. 

11. Biological nitrogen removal will requires that the operators conduct more robust process 
monitoring tests, including regular analyses for mixed liquor alkalinity, and nitrogen forms such as 
ammonium, nitrite, and nitrate at various points throughout the process.  The operators already 
employ gravimetric analysis for solids and volatile solids, and they titrate for alkalinity.  A 
summary of recommended process monitoring tests and their frequencies is included as 
Attachment D.  Enhanced process monitoring may require the purchase of additional laboratory 
equipment and test materials. 

12. In order to control slug loads at this facility, the owners and operators may wish to consult with 
US EPA Region III (Philadelphia) pretreatment staff to determine what options short of a full-scale 
pretreatment program may be applied to the problem contributor.  In the interim, a meeting 
between JAJSA and the suspected source may aide in identifying the problem and lead to 
resolution. 

13. Review of operational data suggested that sludge production was 123% of expected.  It is 
suggested that a more robust solids inventory be maintained by regularly monitoring the sludge 
wasting volumes, solids concentrations of the digester, and sludge press throughput, as total 
solids by weight and by press run production volume. 



Jenner Are
 
 

 
Department o

 

14. B
an
w
pr

15. C
T
la
or
ex

 
Backgrou
The Jenne
self-conta
clarifier su
holding.  
  
In June 20
eliminatin
instrumen
(WWTAP
form of m
units and 
18.  Durin
remaining
reductions
to conven
stand-alon
reduced e
resulting i
 
The follow

                     

ea Joint Sewer 

of Environmental 

egin using da
nd logs are h

written in blue 
rocessed in e

Continue to pu
his cross train

aboratory and
r biological nu
xisting facility

und and Disc
er Area Joint 

ained steel co
urrounding by

017, the oper
g a sludge ho

ntation was m
), and DEP st
agnesium hyd
at the effluen

ng this time, o
g contact / sta
s in the clarifi

ntional aeratio
ne aerobic dig
effluent ammo
n overall redu

wing graph dis

Jenner Effluent 

Authority 

Protection 

ata managem
and-written o
ink in bound 

electronic spre
ursue cross-tr
ning should in
 digitized reco
utrient remova
y. 

cussion: 
Sewer Autho
ntact/stabiliza

y an outer ring

rators convert
olding tank on
ade to Burea
taff also recom
droxide [ Mg(

nt metering sta
one operationa
abilization unit
er effluent fro

on, but the slu
gester.  Conv
onia, and add
uctions of Tot

splays the red

Ammonia-N Loa

ment tools to e
n loose pape
notebooks, a
eadsheets.  D
aining of facil
nclude not on
ordkeeping.  
al (BNR) facil

ority’s Sewage
ation units co
g partitioned i

ted one of the
n that side and
u of Clean W
mmended tha
(OH)2 ] to its tr
ation, and mo
al convention
t received 40%

om the conven
udge holding s
version of both
ition of timed
tal Nitrogen a

duction in efflu

ad decreases to n

 3

enact electron
r.  Laboratory
nd laboratory

DEP staff can 
lity staff in the
ly facilities op
It is important
lity will be mo

e Treatment P
nstructed in t
nto three spa

e two process
d opening wa

Water’s wastew
at JAJSA con
reatment unit
onitoring bega
al treatment u
%, initially.  R
ntional side.  
space was re
h processes t
anoxic mixin

at this facility.

uent ammoni

nearly nothing af

nic recordkeep
y calibrations 
y results shou
offer assistan

e operation an
peration and m
t to understan

ore technically

Plant (STP) c
he early 1970

aces for conta

s units to conv
alls among thr
water technica
sider supplem
ts.  Probes we
an on June 28
unit received 

Recorded data
Next, the rem
tained pendin
to convention

ng cycles furth

um loading to

fter both reactor

Wastewater T

    

ping.  Many o
and measure

uld be maintai
nce in upgrad
nd maintenan
maintenance,
nd that opera
y complicated

consists chiefl
0s.  Each unit
act, stabilizatio

ventional trea
ree tanks.  A 
al assistance
menting proce
ere installed i
8 and continu
60% of the ra

a showed am
maining reacto
ng future cons
nal aeration yi
her reduced p

o the receivin

rs have been con

Treatment Eval

   Bureau of Clea

of the bench fo
ements shoul
ined and 
ding these ski
nce of the pla
, but also both

ating a nitrifica
d than running

ly of two ident
t has an inner
on, and sludg

atment space,
referral for 
 program 
ess alkalinity 
n the process

ued until Octo
aw flow, and t
monium 
or was conve
struction of a 
ielded signific
process nitrate

g stream. 

 
nverted. 

luation 

n Water 

forms 
d be 

ills. 
nt.  
h 
ation 
g the 

tical, 
r ring 
ge 

, 

in the 
s 

ober 
the 

rted 

cantly 
e, 



Jenner Area Joint Sewer Authority Wastewater Treatment Evaluation 
 
 

 
Department of Environmental Protection  4        Bureau of Clean Water 

 

During July and August, when one of two reactors was operating in conventional mode, the ammonium 
loading was approximately halved from previous times.  In September and October, with both reactors 
converted and with denitrification occurring, the ammonium loading dropped to nearly nothing. 
 
Daily flow during the evaluation period averaged 0.276 MGD, with a daily maximum of 0.687 MGD.1  
Hydraulic loading generally tapers off during the warm weather season, resulting in diminished I/I in the 
collection system.  During the evaluation, there were two or three slug loads coming from a contributing 
industry, which caused wide pH swings and inhibited biological growth.  JAJSA has no industrial 
pretreatment program.  Establishing one would be highly complicated and then difficult to operate on top 
of the main treatment plant and its ten pump stations.  Therefore, JAJSA operators and owners should 
consider measures short of a fully developed pretreatment program in order to have the offending source 
mitigate its contribution to JAJSA’s treatment stream.  It could be as simple as a meeting between the 
utility and the industry, perhaps in the presence of the authority solicitor, to work out a plan; otherwise, 
stricter legal conditions may apply.  DEP staff recommended JAJSA consult with the EPA Region III’s 
pretreatment staff for some initial ideas to pursue.  It would be better settled amicably out of court than at 
a legal proceeding. 
 
During the WTE, the operators employed magnesium hydroxide feed system to provide supplemental 
hydroxide alkalinity to counteract acid formation during nitrification.  The temporary system consists of 
one 220-gallon tote drum and two LMI metering pumps, each feeding chemical to the secondary inflow 
splitter. It is anticipated that a permanent installation may include a single above-ground storage tank 
(AST) in control building, with appropriate enclosure, at such time as permanent modifications to the 
secondary treatment units are completed. 
 
DEP’s instrumentation chiefly focused on the secondary treatment units, where four probes were installed 
into the modified treatment unit one (conventional aeration) and three probes installed into the second 
unit, using it initially as a test control.  These included Dissolved Oxygen (DO), pH/temperature, 
Oxidation/Reduction Potential (ORP), and Total Suspended Solids (TSS) probes.  Also, probes for 
ammonium (NH4-N) and nitrate (NO3-N) were placed in the clarifier portion of the first unit, initially, and 
then moved to the discharge end of the disinfection system after both secondary units had been 
converted for nitrification.  Data was incorporated into workbooks for charting and analysis by DEP staff in 
Harrisburg. 
 
In addition to the continuously-monitoring equipment, DEP staff also deployed a portable wastewater 
monitoring laboratory consisting chiefly of a solids centrifuge, settleometers, a microscope, and a 
spectrophotometer.  DEP staff also instructed the chief operator in the frequent use of this equipment for 
process monitoring and control purposes.  Both of the current operators and two laborers2 spent a day in 
a tutorial on process monitoring and control that heavily referenced the Activated Sludge Manual of 
Practice (MOP-9,) but since the operators had already been using the gold standard gravimetric test for 
solids, use of the centrifuge for solids inventory during the Evaluation was discontinued.)  Operators later 
purchased more modern standard equipment for Settleometry/Sludge Volume Index and for pH tests.  
With this report, in the attachments, is provided a listing of the DEP portable laboratory equipment, as 
requested, for reference in their planned replacement of older equipment. 
 
The evaluation followed the serial conversion of the two secondary units.  Unit 1 had been in the process 
of being converted for conventional aeration/nitrification when the inline probes were deployed, so 
background data was generated from Unit 2 and from facility operational records (effluent water quality.)  
While operators adjusted the alkalinity dosing to steady-state concentrations, Unit 2 continued to provide 
background data for comparison.  Finally, after both units had been converted, and inflow had been split 

                                                      
1 Records in WMS from March through October 2017 were evaluated for baseline flow and loading.  Jenner Area STP 
typically experiences severe I/I during the wet weather months:  between March and June, there were 17 days where flow 
exceeded the 0.80 MGD rating; afterward, there were none.  (This occurs in the presence of a working equalization / surge 
buffer tank.)  The maximum flow for the entire period was 1.4 MGD, occurring twice. 
2 Laborers, who will likely assume operational responsibilities when licensed and after the current operators reach their 
retirement ages. 



Jenner Are
 
 

 
Department o

 

in a way t
probes we
 
The two c
liquor sus
alkalinity a
Nitrate co
but then n
complete 
addition.) 
periods, a
resulted in

Effluent nitr
DO in the rea

In Septem
saw efflue
October.  
Delaware
nitrate or 
 
A plant up
effluent ni
this time p
likely caus
DO conce
capacity.  
free-stand
adjusted t
 

ea Joint Sewer 

of Environmental 

o accommod
ere redeploye

charts, below,
spended solid
addition. From

oncentration a
nitrate formati
nitrification, o
 On August 1

and the nitrate
n an ammoniu

ogen species 6/2
actor. 

mber and Octo
ent nitrate con
In either case
River Basic C
total nitrogen

pset at the sta
itrogen numb
period saw de
ses of this we
entrations in t

It will be criti
ding digester 
to prioritize th

Authority 

Protection 

ate for the de
ed to the final 

 display efflue
s (MLSS.)  G
m June 28 thr
at the Unit 1 c
on peaked at

optimal water 
18, the operat
e concentratio
um spike, foll

28—8/31:  Two up

ober, with bot
ncentrations d
e, the concen
Commission’s
 limits for fac

art of October
ers appeared
eterioration of
ere sustained 
he reactors.  
cal, moving fo
at the facility.

his replaceme

etention time d
effluent to re

ent ammoniu
enerally, nitra
rough July 17
larifier prior to
t 32.5 mg/L o
temperature,

tors began cy
on dropped as
owed by anot

psets occurred du

th reactors ru
drop to an ave
ntrations met a
s target value
ilities in weste

r skewed the 
d to be recove
f ammonium-
high mixed li
 The operato
orward, to res
.  The tentativ

ent. 

 5

differences be
ecord optimize

m and nitrate
ate concentra
7, Unit 1 return
o the second 
n August 17. 
, ideal pH, hig
ycling the aera
s low as 6.4 m
ther recovery

uring this period, o

nning in conv
erage of 5.9 m
a target value

e in southeast
ern Pennsylva

nitrogen num
ering.  Of note
nitrogen conc
quor suspend
rs attributed h
store adequat
ve improveme

etween the tw
ed qualities. 

e concentratio
ations were re
ned to service
week of July 
 At this time, 

gh process al
ation blowers
mg/L on Augu
y. 

one pH related; th

ventional aera
mg/L for Sept
e of 10 mg/L f
tern Pennsylv
ania discharg

mbers higher, 
e, aeration cy
centration wh
ded solids (M
high MLSS to
te aerobic dig
ents schedule

Wastewater T

    

wo units, the N

ons along with
educed as pH
e as conventi
had been all 
the “stars alig
kalinity (due t

s to allow for b
ust 25, after w

e second probabl

ation mode w
tember and 9
for the month
vania.  There 
ging into the O

initially, but w
ycling with ano
en compared

MLSS) which c
o the lack of s
gester capacit
e for JAJSA m

Treatment Eval

   Bureau of Clea

NH4-N and N

h Unit 1 mixed
 stabilized thr
onal aeration
over the boa

gned” with 
to Mg(OH)2 
brief anoxic 
which a plant 

ly due to sustaine

ith aeration cy
.7 mg/L for 

h, similar to th
are presently

Ohio River Ba

with recovery t
oxic mixing du
d to August.  T
caused chron
sludge holding
ty by building

may have to b

luation 

n Water 

NO3-N 

d 
rough 

n.  
ard, 

upset 

 

d low 

ycling 

e 
y no 
asin. 

the 
uring 
The 
ic low 
g 
 a 
e 



Jenner Are
 
 

 
Department o

 

Effluent Nitr
to 9.7 mg/L.  

 
A key fact
pumps to 
installing t
return slud
some den
was set a
concentra
nitrogen, t
absence o
 
Facilities a
Oxidation
nitrificatio
bacteria u
between +
where aer
are forme
indicated 
bubble dif
adjustmen
 
In order fo
becomes 
charge on
sludges, i
where ana
methane g

ea Joint Sewer 

of Environmental 

rogen Species, 9
Ammonium-N de

tor making th
provide for a
the pumps, d
dge, influent w

nitrification bu
t nitrate conc

ations below 3
the combinat
of nitrite-nitrog

attempting to 
/Reduction P
n is generally

under aerobic 
+150 and -15
robic bacteria

ed, all adverse
inadequacies
ffusers.  Gene
nts proved to 

or anoxic con
more useful i

n the biomass
t ranges betw
aerobic bacte
gas, organic a

Authority 

Protection 

/1-10/18:  Nitrate 
eteriorated somew

is pilot study 
noxic mixing 
uring which ti
wastewater, a
t not enough 
entrations be
3 milligrams p
ion of low NH
gen. 

optimize biol
otential (ORP

y above + 150
conditions.  D
0 mV.  If ORP

a begin to die 
e for activated
s of the aging 
erally, one un
be very labor

ditions to be o
in optimizing 
s.  In fully oxid
ween 150 mV 
eria convert co
acids, alcoho

averaged 5.9 mg
what as operators 

successful wa
during denitri
ime the anoxi
and mixed liq
for successfu

elow ten millig
per liter (3 mg
H4-N and NO3

logical nutrien
P) measureme
0 millivolts (m
Denitrification
P drops below
and sulfides,

d sludge treat
aeration syst

nit operated w
r-intensive.  

optimized, DO
denitrification

dized sludges
and -150 mV

omplex chem
ols, ketones, a

 6

/L in September; 
experimented with

as the operat
ification cycle
ic cycle consi
uor.  The cur
ul nutrient rem
rams per liter
/L.)  In the ab
3-N concentra

nt removal (B
ents of the mi
V,) a relative 

n generally oc
w -150 mV for
 methane, an

tment.  Prolon
tem, with its d

well only at the

O must appro
n.  ORP provid
s, it ranges fro
V.  Below -150

micals to simpl
and esters, al

a third plant upse
h cycle times. 

tors’ use of su
es.  There wer
isted only of m
rents establis

moval which, f
r (10 mg/L) w
bsence of qua
ations was tak

NR) often find
ixed liquor.  T
collective, ne

ccurs during a
r long, anaero
nd various org
nged periods 
difficult-to-adj
e expense of 

oach 0 mg/L, a
des measure
om 150 mV to
0 mV, the mix
le ones that in
l of which are

Wastewater T

    

et in October skew

ubmersible tra
re some dela
mixing at the 
shed within th
for the sake o

with concurren
antitative ana
ken to infer th

d it very usefu
The defined o
et-surface cha
anoxic cycles
obic condition
ganic acids an
of anaerobic-
ust air valves
the other, and

after which O
ments of the 

o 400 mV; in a
xed liquor bec
nclude hydrog
e poor for efflu

Treatment Eval

   Bureau of Clea

wed the average h

ash or grinde
ys in sourcing
flow interface

he tanks provi
of this evaluat
nt ammonium 
lysis for nitrite
he relative 

ul to monitor 
operating rang
arge on the 
, when ORP i

ns may occur,
nd intermedia
-range ORP 
s and its coars
d valve 

ORP measure
net effective 
anoxic, denitr
comes septic,
gen sulfide an
uent quality.

luation 

n Water 

 
higher, 

r 
g and 
es of 
ded 
tion 

e-

ge for 

is 
, 
ates 

se-

ment 

rifying 
, 
nd 



Jenner Are
 
 

 
Department o

 

ORP Trend C
 

Mixed liqu
difficulties
solids in o
recomme
sufficient 
 

 
MLSS dis
been muc
imprecise
uncontroll
this was m
it had bee

ea Joint Sewer 

of Environmental 

Chart for Septem

uor suspende
s afforded by 
order to maint
nded for sum
DO concentra

ssolved oxyge
ch fine contro
ely controlling 
led.  With the 
more of a func
en due to man

Authority 

Protection 

mber and Octobe

ed solids gene
halving the av
tain equilibriu
mer-season o
ation and in a

en (DO,) wher
l of DO at this
the various a
implementat

ction of DO sa
nual control. 

r:  Unit 1 ORP sp

erally ran high
vailable sludg
m, but the ML
operations.  T

avoiding prolo

re oxic range 
s facility, due 
air lines.  For 
ion of timed o
aturation of th

 7

pent a lot of time in

h during the e
ge holding vo
LSS concentr
This accounte
onged anaero

is between 1
to the coarse
most of July a
oxic /anoxic p
he mixed liquo

n the red due to in

evaluation, du
lume.  Opera
rations remain
ed for some o
bic conditions

.5 and 3.5 mg
e-bubble mixe
and half of Au

periods, DO co
or by blowers

Wastewater T

    

nadequate aeratio

e to the sludg
ators had to co
ned well abov

of the difficultie
s. 

g/L:  General
ers and clunky
ugust, the DO
ontrol was sli

s running at 1

Treatment Eval

   Bureau of Clea

on & high TSS. 

ge-managem
ontinually tran
ve that 
es in maintain

ly, there hasn
y hand valves

O was relative
ghtly better, b
00% capacity

luation 

n Water 

 

ent 
nsfer 

ning 

 

n’t 
s for 

ely 
but 
y than 



Jenner Are
 
 

 
Department o

 

During lat
3.5 mg/L 
the aeratio
PD blowe
liquor follo
they shifte
equipmen
which are

Nitrificatio
 
The pH ch
Mg(OH)2 
generally 
 

ea Joint Sewer 

of Environmental 

te August and
is considered
on system, w

ers.  It is equa
owing anoxic 
ed aeration ca
nt.  Insufficien
e found when 

on of ammonia

hart for July/A
addition, and 
too low to pro

Authority 

Protection 

d September, 
d to represent 
with blower ou

lly important f
periods.  Ope

apacity betwe
tly aerated m
filamentous o

a wastes occ

August, below
Unit 2 in con

omote good n

the DO recor
wasted ener
tput regulated
for the system
erators report
een Units one

mixed liquor ca
organisms be

urs under stri

w, shows a co
ntact/stabilizat
nitrification. 

 8

rd showed bre
rgy.  This may
d by DO cont
m to provide s
ted that they r
e and two to m
an lead to pro
come domina

ictly aerobic c

ntrast betwee
tion mode, wi

eaks for anox
y be mitigated
rol feedback t
sufficient aera
regularly “rob

maximize trea
oblems treatin
ant. 

conditions, ab

en Unit 1 in co
thout.  The co

Wastewater T

    

xic periods, b
d by planned 
to variable sp
ation recovery
bbed Peter to 
atment efficien
ng the waste, 

bove the red l

onventional m
ontact stabiliz

Treatment Eval

   Bureau of Clea

ut any DO ab
improvement

peed drives o
y for the mixe
pay Paul” wh

ncy with avail
not the least 

ine.  

mode, with 
zation pH was

luation 

n Water 

 

bove 
ts to 
n the 

ed 
hen 
able 
of 

 

s 



Jenner Are
 
 

 
Department o

 

Mixed Liquo

The chart
stable wit
bacteria d
optimally 
 

Mixed Liquo

 
Acknowle
DEP WW
opportunit
 
 
 

ea Joint Sewer 

of Environmental 

or pH in August, 

below shows
h the addition

during the oxic
higher due to

or pH in Septemb

edgements: 
WTAP thanks t

ty to demonst

Authority 

Protection 

prior to and at th

s the mixed liq
n of Mg(OH)2 
c periods, allo

o alkalinity sup

ber, after adjustin

the Chief Ope
trate BNR pro

he beginning of M

quor pH meas
alkalinity, red

owing denitrif
pplementation

ng Mg(OH)2 feed 

erator, facility
ocess optimiz

 9

Mg(OH)2 addition

sured during 
ducing the inh
ication to be o
n. 

rate 

y staff, and th
zation at the J

n 

August and S
hibitory effects
optimized. pH

he Jenner Are
JAJSA treatm

Wastewater T

    

September.  M
s of acid prod
H of the conve

ea Joint Sewe
ment facility. 

Treatment Eval

   Bureau of Clea

MLSS pH bec
duced by nitrif
erted reactors

er Authority fo

luation 

n Water 

 

came 
fying 
s was 

 

for the 



Department of Environmental Protection  A-1   Bureau of Clean Water 

ATTACHMENT A:  EVALUATION TEAM 

--for the Jenner Area Sewer Authority 
Robert Blough, Jr., Chief Operator 
176 Yula Drive 
Boswell, PA  15531 

tel. (814) 629-6511 
eml. jensew@comcast.net  

Frank D. Kelly, Operator 
176 Yula Drive 
Boswell, PA  15531 

tel. (814) 629-6511 
eml.  jensew@comcast.net  

--for PA Dept. of Environmental Protection 
Thomas Brown, WPS 
Bureau of Clean Water 
286 Industrial Park Road 
Ebensburg, PA  15931-4119 

tel. (814) 472-1878 
eml.  thbrown@pa.gov  

Marc Neville, WPS 
Bureau of Clean Water 
PO Box 8774 
Harrisburg, PA  17105 

tel. (717) 772-4019 
eml.  mneville@pa.gov  



 
 

 
Department o

 

 
 

 

 
Ancillary p

 F
 C
 E

co
 S
 E
 S

 P
 E
 M

 
 
 

of Environmental 

processes inc
low Equalizat

Comminutor an
ffluent disinfe
ontact tanks 
ervice water 
ffluent flow m
olids handling

o Existin
o 1-mete
o Dispos

rocess Contr
mergency Ge

Maintenance G

Protection 

ATTAC

clude the follo
tion Tank (for
nd Bypass Ba
ection system

pump and dis
metering instal
g system con
ng Aerobic Dig
er Filter-Belt S
sal to Permitte
ol Laboratory
enerator 
Garage and W

 

CHMENT B:  

owing: 
r stormwater s
ar Screen 
 employing ch

stribution syst
llation 
sisting of 
gester / Sludg
Sludge Press
ed Landfill (M

y 

Workshop 

 B-1

TREATMEN
 
 

surge attenua

hlorine gas in

tem 

ge Holding Ta
 

Mostoller’s, So

NT SCHEMAT

ation) 

n 150-lb. cylin

ank in Unit 2

omerset Coun

    

TIC 

nders, with as

nty, MLF-187)

   Bureau of Clea

sociated chlo

) 

n Water 

 

orine 



 
 

 
Department o

 

Following
schematic
 
 

 

of Environmental 

modifications
c changed to 

Protection 

s, where cont
the following:

tact/stabilizati
: 

 B-2

ion was fully cconverted to 

    

convention a

   Bureau of Clea

eration, the 

n Water 

 



 
 

 
Department of Environmental Protection  C-1        Bureau of Clean Water 

 

ATTACHMENT C:  EFFLUENT VIOLATIONS BETWEEN MAY 2015 AND AUGUST 2017 
 
 
 

Effluent Violations, May 2015 through September 2017 

Date   Permit   Reported   Sampling Sample Sampling 
Event 
Start Event End Parameter Limit Type Value Unit Point Type Frequency 

5/1/2015 5/31/2015 NH3 12.0 8-hr Composite 13.0   001 
8-Hr 
Composite 1/week 

5/1/2015 5/31/2015 
Fecal 
Coliform 1,000 

Instantaneous 
Maximum 14,136 CF/100ml 001 Grab 1/week 

7/1/2015 7/31/2015 
Fecal 
Coliform 1,000 

Instantaneous 
Maximum 24,196 CF/100ml 001 Grab 1/week 

7/1/2015 7/31/2015 
Fecal 
Coliform 200 Monthly Average 710 CF/100ml 001 Grab 1/week 

12/1/2015 12/31/2015 
Fecal 
Coliform 10,000 

Instantaneous 
Maximum 12,223 CF/100ml 001 Grab 1/week 

2/1/2016 2/29/2016 
Fecal 
Coliform 10,000 

Instantaneous 
Maximum 10,849 CF/100ml 001 Grab 1/week 

5/1/2016 5/31/2016 
Fecal 
Coliform 1,000 

Instantaneous 
Maximum 2,787 CF/100ml 001 Grab 1/week 

6/1/2016 6/30/2016 NH3 12.0 Weekly Average 13 MG/L 001 
8-Hr 
Composite 1/week 

7/1/2016 7/31/2016 NH3 12.0 Weekly Average 16 MG/L 001 
8-Hr 
Composite 1/week 

5/1/2017 5/31/2017 Fecal 200 Geometric Mean 2,910 CF/100ml 001 Grab 1/week 

5/1/2017 5/31/2017 Fecal 1,000 
Instantaneous 
Maximum 68,670 CF/100ml 001 Grab 1/week 

6/1/2017 6/30/2017 
Ammonia-
Nitrogen 8 Average Monthly 10.0 MG/L 001 

8-Hr 
Composite 1/week 

6/1/2017 6/30/2017 
Ammonia-
Nitrogen 12 Weekly Average 20.0 MG/L 001 

8-Hr 
Composite 1/week 

6/1/2017 6/30/2017 Fecal 1,000 
Instantaneous 
Maximum 29,090 CF/100ml 001 Grab 1/week 

7/1/2017 7/31/2017 Fecal 1,000 
Instantaneous 
Maximum 2,617 CF/100ml 001 Grab 1/week 

8/1/2017 8/31/2017 Fecal 1,000 
Instantaneous 
Maximum 18,252 CF/100ml 001 Grab 1/week 

Table C:  Past Effluent Violations likely based on incomplete nitrification (nitrite-lock) 
 
 



 
 

 
Department o

 

 
 

 
The table 
This repre
monitoring
changes i
circumsta
treatment
additional
 
The facilit
portable la
centrifuge
are done 
centrifuge
chemistry
understan
process o
the facility
should be
 
Process M
approved 
laboratorie
treatment
eased the

of Environmental 

ATTAC

reproduced a
esents the mi
g tests be per
nclude any p

ances, such as
, the more pro
 process mon

ty employs the
aboratory inc
e test does in 
daily and are

e calibration (W
y should be do
nding of a 4-s
or treatment m
y experiences
e performed b

Monitoring tes
test methods

es for reportin
facilities beg

e burden on o

Protection 

CHMENT D: 

above lists su
nimum monito
rformed more
rocess chang
s slug loading
ocess control
nitoring when

e gravimetric 
luded a solids
15 minute wh
backed up w

Weight-to-Co
one on the mi
eason set of 

methods chan
s plant upset c
by the operato

sting is often n
s are not utiliz
ng parameter
an to contrac

operators, and

 RECOMMEN

uggested sam
oring requirem

e frequently w
ges made by t
g or equipmen
l testing is ne
compared to

solids test, w
s-by-volume c
hat otherwise

with gravimetr
oncentration R
ixed liquor at 
reference dat
ge, the test d
conditions mo
ors, until cond

not the same 
zed.  Complia
rs required by
ct compliance
d it saved the 

 D-1

NDED PROC

mpling frequen
ments; howev

when a facility 
the operators
nt service inte
cessary. For 

o nitrification o

which is the go
centrifuge tes
takes up to f

ic solids tests
Ratio, or WCR

least twice pe
ta to which th

data set would
ore frequent p
ditions stabiliz

as those per
ance testing re
y the NPDES 

testing to ce
facility owner

CESS MONIT

ncies for facili
ver, experienc
is experienci

s and any cha
erruptions. Ge
example, den

operations.  

old standard f
st that was un
four hours.  If 
s at least twic
R.)   Microsco
er week until 

hey may refer 
d need to be r
process-moni
ze. 

rformed by co
efers to those
permit.  Over
rtified environ
r the cost of m

    

ORING TEST

ties of capac
ce suggests t
ing any chang
anges due to 
enerally, the h
nitrification op

for solids test
nnecessary at

used, centrif
ce per week in
opy, Settleabil

the operators
in future yea

reproduced.  
toring and co

ontract laborat
e analyses us
r the years, m
nmental labor
maintaining ce

   Bureau of Clea

TS 

ity up to 1.0 M
that process 
ges.  These 
unavoidable 
higher the lev
perations requ

ting.  The DE
t JAJSA.  The
fuge solids tes
n order to mai
ity, and wate
s have reason
rs.  Wheneve
Also, whenev

ontrol testing 

tories in that 
ed by certifie

many small 
ratories.  This
ertification of 

n Water 

 

MGD.  

vel of 
uire 

P 
e 
sts 
intain 
r 
nable 
er 
ver 

d 

s 
its 



 
 

 
Department of Environmental Protection  D-2        Bureau of Clean Water 

 

own laboratory.  However, over time, many facilities ceased to perform regular process monitoring tests, 
as well.  It is important for operators to know the condition of their facilities, the sludge solids inventory, 
and the qualities of the treatment solids (i.e., quantity and quality of “bugs”) to effectively optimize 
operations. 
 
Thus DEP’s WWTAP has adopted the process monitoring tests recommended by US-EPA and the 
professional trade organization, Water Environment Federation (WEF.)  These tests include the following: 

 Centrifuge solids test:  percent volume/volume measurement of activated sludge solids for 
activated sludge-type plants:  Calculations stemming from this data include solids inventory 
(expressed as “sludge units” (SLU).) 

 Clarifier blanket level:  a core-sampling of the clarifier contents provides a proportional quantity of 
mixed liquor and supernatant that can be used for developing awareness of how much mixed 
liquor is detained in the effluent clarifier, representing part of the overall sludge inventory. 

 Settleometry test:  30- and 60- minute activated sludge settling rates in wide half-gallon or 1-liter, 
calibrated vessels:  Settled sludge volume (SSV) is expressed in standard 30-minute intervals 
and used to calculate Settled Sludge Concentration (SSC) which is a qualitative measure of how 
well the activated sludge settles in the clarifier, mimicking clarifier performance in terms of 
supernatant quality as well. 

 Oxygen Uptake Rate (a.k.a. Soluble Oxygen Uptake Rate):  By measuring the rate of dissolved 
oxygen depletion in a sample of mixed liquor, one may demonstrate the relative effect of BOD 
loading on the biomass, how quickly this material will be metabolized by the activated sludge 
organisms.  Expressed in “milligrams Oxygen per hour,” when mixed liquor volatile suspended 
solids concentration is known or can be extrapolated, then one may determine the actual 
Respiration Rate, in mg. Oxygen per hour per gram of activated sludge.  OUR and RR are also 
useful for comparing the relative health of the biomass under toxic conditions, should there be 
undesirable contaminants in the raw wastewater, or anoxic conditions, should the aeration be 
insufficient to treat the incoming waste load using the available amount of oxygen. 

 Raw Wastewater and Effluent Chemical Oxygen Demand (COD):  an analog of the 5-day 
Biochemical Oxygen Demand test, COD can be determined in about three hours and give 
operators a quick assessment of relative strength of wastewater and/or the amount of material 
remaining in treated effluent, thereby providing an analog of treatment efficiency. 

 Nutrient Tests:  A portable wastewater laboratory provided during the WTE consists of materials 
for conducting various colorimetric analyses for nutrients such as ammonia-nitrogen, nitrite, 
nitrate, Kjeldahl nitrogen, phosphorus, etc. to determine whether the facility is removing or 
treating nutrients.  For process monitoring purposes, nutrient test strips provide ample, low-cost, 
low-trouble test results.  They are available in most supplier catalogs (USA Blue Book, Hach, 
Grainger, et al.) 

 Various other tests included in the portable wastewater laboratory include alkalinity testing (the 
buffering capacity of the mixed liquor or the clarified supernatant,) chlorides, sulfides, halogens 
such as Total Residual Chlorine and Free Chlorine, and metals including aluminum and iron, 
known contaminants to downstream aquatic life. 

 
The objective of all this testing is to develop a unique profile for the facility useful in developing operations 
trends, showing conditions that become predictive of how the facility responds to various beneficial or 
adverse conditions that could affect effluent quality and treatment efficiency.  Once sufficient data exists, 
operators should have a cogent understanding of how the facility responds to process adjustments and 
what they must do to maintain it in good condition. 
 
Typically, operators should determine an overall treatment strategy for their facility, using standard 
industry calculations for: 

 Food to Mass Ratio (F/M) 
 Mean Cell Residence Time (MCRT) 
 Sludge Age or Dynamic Sludge Age 

These values can be determined using the equipment described above.  These calculations provide set-
points unique to the facility that can be adjusted either through changes in sludge wasting rates or 
aeration capacity, assuming that the concentration of waste in the wastewater is a variable that operators 
cannot control. 



 
 

 
Department o

 

 

Unit 1 Rea
 

Disinfectio
 

Influent ch
 

of Environmental 

ctor Conversion 

on Contact Tanks

hannel w/ 24-hr C

Protection 

ATTAC

s 

Composite Samp

CHMENT E:  

ler on loan

 D-1

RECORD PH

 

 Unit 2 R
 
 

 Second
 
 

 SC cont
 

HOTOGRAPH

Reactor in C/S Mo

dary Splitter Box,

troller & Sensor 

    

HS 

ode

, w/ Mg(OH)2 fee

Probes at Unit 1

   Bureau of Clea

ed to both units

1 

n Water 



 
 

 
Department o

 

Data Acqu
 

Staging the
 

Rigging / P
 
 
 
 
 
 

of Environmental 

isition and Porta

e Unit 2 Convers

Power for Anoxic

Protection 

able Wastewater 

sion 

c Grinder Pump, 

Lab 

Unit 1

 D-2

 

 Unusua
 
 

 Tempor
 
 

 Final Ef
 
 
 
 
 
 

al Brown Influent

rary WAS line, U

ffluent NH4 & NO

    

t during high-pH 

nit 1 to Unit 2 Sl

O3 Probes & Com

   Bureau of Clea

Slug Load

udge Holding

mposite Sampler

n Water 

r




